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Comfort ¢7 Solutions’

ATaco Group Company

Replacement Parts List

KS 1217

SUPERSEDES: New

EFFECTIVE: January 15, 2010

WHEN SELECTING AND ORDERING PARTS, ALWAYS REFER TO SERIAL NUMBER ON NAMEPLATE
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DESCRIPTION FRAME FRAME FRAME
NO. | REQ. ¢ Y p A
1 1 IMPELLER (BRZ) 953-3158RP 953-3158RP 953—3158RP
1 1 IMPELLER (C.1.) N/A N/A N/A
2 | 1 [CASING (125#)(NO WR STD) 953-3154RP 953-3154RP 953—3154RP
2 | 1 [CASING (250#)(NO WR STD) 953-3155RP 953-3155RP 953—3155RP
2 | 1 [CASING (125#)(W/WR OPT)| 953-4100RP 953—-4100RP 953—4100RP
2 | 1 [CASING (250#)(W/WR OPT)| 953-4101RP 953-4101RP 953-4101RP
3 12 WEAR RING, BRZ (OPT) 953-3383RP 953-3383RP 953—3383RP
32 WEAR RING, C.I. (STD) 953-3384RP 953-3384RP 953—3384RP
5 | 1 [IMPELLER SPRING WASHER| 953-2651RP 953-2651RP 953-2651RP
6 | 1 IMPELLER BOLT 5/8NCx2—1/4LG | 5/8NCx2—1/4LG | 5/8NCx2—1/4LG
7 |1 IMPELLER KEY 5/8x5/8x3—1/2LG|5/8x5/8x3—1/2LG|5/8x5/8x3—1/2LG
8 | 1 IMPELLER WASHER 953—3386RP 953—3386RP 953-3386RP
9 | 2 GASKET (CASING) 953-3388RP 953-3388RP 953—3388RP
18 | 4 PIPE PLUG 1/4 NPT 1/4 NPT 1/4 NPT
=1 70 | 1 [SUPPORT STAND (OPTIONAL) |  953-3970RP 953-3970RP 953-3970RP
sl 71 | 4 WASHER 5/8" 5/8" 5/8"
| 72 | 4 LOCK WASHER 5/8" 5/8" 5/8"
2173 | 4 BOLT 5/8'NC x 2" LG | 5/8'NC x 2" LG | 5/8'NC x 2" LG

MOTOR INDEX CODE
MECHANICAL DESIGN & STD. OPTIONS
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3 12 WEAR RING, BRZ (OPT) 953-3383RP 953-3383RP 953-3383RP
3 12 WEAR RING, C.I. (STD) 953-3384RP 953-3384RP 953-3384RP
4 | COVER (NO WR STD) 953-3160RP 953-3160RP 953-3160RP
4 | COVER (W/WR OPT) 953-4102RP 953-4102RP 953-4102RP
14 | 16 CASING BOLT 5/8NC x 3-1/4LG [5/8NC x 3—1/4'LG|5/8NC x 3—1/4°LG
20 | 4 | MOTOR BOLT (CZ ONLY) | 5/8NC x 276 — 5/BNC x 3-1/2LG
204 | 4 | MOTOR BOLT (HP ONLY) | 5/8NC x 3" G| 5/8NC x 3" LG ——-
26 | 16 CASING WASHER 5/8 5/8 5/8"
24 | 1 SUPPORT_HEAD 953-3416RP 953-3416RP 953-3843RP
27 | 4 MOTOR LOCKWASHER 5/8 5/8 5/8
30 | 1 SEAL COVER, INT (STD) 953-2929RP 953-2929RP 953-2929RP
30 | 1 SEAL COVER, EXT (OPT) 953-3034RP 953-3034RP 953-3034RP
3|2 SEAL COVER BOLT 1/2NC x 2-1/4LG [ 1/2NC x 2-1/4LG | 1/2NC x 2-1/4LG
32 | 1 SEAL COVER GASKET 953-3038RP 953-3038RP 953-3038RP
35 | TUBE KIT 953-1547RP 953—1547RP 953-1547RP
36 | 1 THROTILE BUSHING 953-2935RP 953-2935RP 953-2935RP
THE SEAL CAP_PLUG 1/8NPT 1/8NPT 1/8NPT
1 |4 MOTOR NUT (HP_ONLY) 5/8NC 5/8NC ——
43 | 1 COUPLER GUARD 953-3444RP 953-3444RP 953-3444RP
437 | 1| COUPLER GUARD (W/SLOT) | 953—3445RP 953—3445RP 953-3445RP
53 | 4 | COUPLER GUARD SCREW 1/4 x 5/8LG 1/4 x 5/8LG 1/4 x 5/8LG
54 | 4 | COUPLER GUARD WASHER /4 1/4 /4"
55 | 4 | COUPLER GUARD L'WASHER /4 1/4" 1/4




SEAL KIT (TYPE U)

953-1548-43RP

953-1548-43RP

953-1548-43RP

SEAL KIT (TYPE V)

953-1548-44RP

953-1548-44RP

993-1548-44RP
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SEAL KIT (TYPE W)

953-1548-45RP

953-1548-45RP

953-1548-45RP

STD. DESIGN
ONLY
1217 | 27 | a7 | 7 | 127 | 1217

_— MOTOR FRAME MOTOR FRAME

.|  DESCRIPTION F or N G| Q@ For N c_ | Q
NO. |REQ.

MECHANICAL DESIGN A_OR C (125f) || MECHANICAL DESIGN_B_OR D (250f)

9 | 1 | CASING GASKET || SEE PAGE 1| SEE PAGE 1| SEE PAGE 1 || SEE PAGE 1| SEE PAGE 1| SEE PAGE f
32 | 1 | SEAL CAP GASKET|| 953-3038 | 953-3038 | 953-3038 || 953-3038 | 953-3038 | 953-3038 |=
37 | 1 | RETANING RING || 15-151 15-151 15-151 15-151 | 15-151 | 15-151 |5
55 | 1 | SPRINGHOLDER || 953-3037RP | 953-3037RP | 953-3037RP | | 953-3037RP | 953-3037RP | 953-3037RP | &5
11 | 1 | SEAL (TYPE B) |[ 950-675RP | 950-675RP | 950-675RP | [951-4184RP | 951-4184RP | 951-4184RP |
11| 1 | SEAL (TYPE D) || 950-678RP | 950-678RP | 950-678RP |[951-4187RP | 951-4187RP | 951-4187RP | &
11| 1 | SEAL (TYPE E) || 950-681RP | 950-681RP | 950-681RP | [951-4188RP | 951—4188RP | 951—-4188RP | &
40 | 1_[SEAL KIT (TYPE B)|[953-1548-37RP|953-1548-37RP|953-1548~37RP | [953-1548-40RP 953~ 1548~40RP [953- 1548-40RP| =
40 | 1_|SEAL KIT (TYPE D)|[953-1548-38RP|953~1548-38RP|9531548~36RP | [953~1548-41RP 953~ 1548~41RP [953-1548-41RP|
40 | 1 [SEAL KIT (TYPE E)][953-1548-39RP|953~1548-39RP|9531548~30RP] [953~1548—42RP 953~ 1548~42RP [953- 1548 -42RP
9 [ 1 | CASING GASKET || SEE PAGE 1| SEE PAGE 1| SEE PAGE |
32 | 1 [SEAL CAP GASKET]|| 953-3038 | 953-3038 | 953-3038
1] 1| SEAL ((TYPE ug 953-3163RP | 953-3163RP | 953-3163RP
1] 1 | SEAL (TYPE V) |['953-3164RP | 953-3164RP | 953-3164RP

1| SEAL (TYPE W) |[953-3165RP | 953-3165RP | 953-3165RP EATERNAL DESIGN
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- 745 1 COUPLING 053—3035RP 053-2933RP 953—3015RP
16 | 6 BOLT, COUPLING 3/8 x 3—1/270C | 3/8 x 3-1/2°1C | 3/8 x 3-1/2°1C
17 6 NUT, COUPLING 3/8 3/8 3/8
18 | 6 | LOCKWASHER, COUPLING 3/8 3/8 3/8
780 | 1 COUPLING KIT 053-3151RP 053—315RP 953—3153RP
~[25 [ 1 CIRCULAR KEY, PUNP 053—2934RP 953—2934RP 953-2934RP
49 | 1 | CIRCULAR KEY, MOTOR 053—1315RP 053—1317RP 953-2934RP
23 | 1 COUPLING KEY, PUMP | 5/8 x 5/8 x 2-1/7° | 5/8 x 5/8 x 2 1/7G | 5/8 x 5/8 x 2 176
39 | 1 | COUPLING KEY, MOTOR | 3/8 x 3/8 x 2=1/206 [ 1/2 x 1/2 x 2-1/216 | 5/8 x 5/8 x 2-1/7'0
37 11 RETAINING RING, SEAL 7 3/4 7 374 7 374
(441 ] SHAFT [ 953-3161RP__ | 053-3161RP__ | _ 953-3161RP__|]
SRR SHAFT KIT [ 953-4103RP | 9535-4103RP | 953-4103RP__|
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Taco, Inc., 1160 Cranston Street, Cranston, R1 02920 | Tel: (401) 942-8000 | FAX:(401) 942-2360
Taco (Canada), Ltd., 8450 Lawson Road, Suite #3, Milton, Ontario L9T 0J8 | Tel: (905) 564-9422 | FAX:(905) 564-9436
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